oo

2O L06Y,

| e

.....
iy

X SPECIFICATION ARE SUBJECT TO CHANGE WITHOUT NOTICE

TS X9

e
e Te

0g .
= L
N £
098 if
— == §¥F%
DR .._"_In..ealﬂ.. 5]
% EE 2
SE EE o
M 58 &8
ad SpEEE
<< 228528
o8 Fz§ES
W e
= oo B
O eTuﬂ._l.E.U
w QO
g B«
_H_..mnﬁnn
=l L
WLy Hmo
LL]
OX2Z
mmscc

FT CHASSIS

1/10 DRI



Please add color remark for ( ) part number.

XXX-D S

e.g. 210123R for Red (210123) Color Fit: Remark #7
SEhEmaEsE () &5 Red s R
1710 DRIFT CHASSIS #l: 210123R for ¥ (210123)

s 2\
D
210097 oY
5 110016
=
210100

210082

310008 ol

110001 _

210041 : 2
& 210095 * 210057 ﬁgﬁﬁ
oy i 11[]{]39 " fé}j\._"
@ 820024 g 130004 oo
- 210030 10013\ &
120001 (i} 310032 _ @&

110016 B -
210040

:f:’ 110047 / g

zmmﬁaj 0%
210056 204 ( 4

210030

210095

120001
210040

%,
310032

Q i

110054 .~

820024

210095 -
i\ 110054

210040

310054

110026
210039 !i

-

210085

N

110017
110026

110002 “ 210037BK %
‘x Cﬁ-’ 310029 ~ T 210095

210096

110061

Pinion gear ? i
not included

210097 /—
? = E E;

210098

540 Motor
not included

ESC
not included

Receiver
not included

210086

210041 210099

210083

110002

110005 fg

110076 gg L (!i!i : ]
!i.‘:::;a:;:iiif ;:2221 T 2 !1!1' 110042

‘i’ 210031
© < 210003
g 310051 210145
@ 310054

120001

. 210084

130020

310054 310006 110004
210055
y 310006 3 @ 110008
11 4 210060 (@
_, W SUY, N S0 210095
210063 =
110003 120011 110017
310048 ﬁi W 210043 110017
_ 120001 E‘i‘.r-_-""'f-
S /4 210063 L, 101026
110029 10061 7 1
™ / @R 110017 W 310048
210063 < ) % LA
- 9 210055

210063

'’ Sy
oy ¥ L i
|08 /0
_.l"r Tk ll] e
b ....,‘;-:;. - e |
oot +
ke —=1 [
e, = = 1]
i -"-'II o . o ‘-' ,I‘
e i Y
- o A
R A
| At
# o =
I 2
o o)
o 110015

=y ; 2 1 D I:l 5 3 \ : T:n _'.:.1- i ._:-I_{.:::' .:-_-."_ |
= 210145 e "s"-;h"l"'j:'l
110004 & 1YY
210063 Wiy
, 110015

— 210003
210031
110012

XXAXDS



. A M3 =6 screw 10
(WMﬁHH il
110001

il LTS

GI\ M3 8 screw <21
I
110002

MZ2.5< 6 screw <6

[Immmﬂm B EE
110003

M2 <4 screw <. 8

(o EETARHS

110004
- M3 }{S_screwxza
T [EHARH
110005

M3 11 screw < 4
i b
MRS 110012

. M3 10 screw < 14
I 4R
110026

|

M3 212 screw =2
GF[[W CATRRARLAN LAGTEL T

110029
[] T
M2.5 30 screw <2
BAARAR(F )
310032

M1.6 <4 screw >4

| o LTS

1100389
Py M3 5 screw X 4
i) SIS S
110041

M2 6 screw <4

I P

110042

M2 <6 screw X2

(i SRS
110044

M2 <8 screw <3

(= EEMBAECE )

110045
M3 X5 screw =3
ﬁim; ek
110051
s M3 14 screw <4
(@amwnmm mistas
110061
- M3 25 screw X2
[@mmnnﬂmﬁnmnnnn menss
110076

2.5 X6 spacer <2
120008

M2.5342.5 screw X2
it L5404
110067

- M3 X3 screw x3
il LEfdmg
110035

M3 <8 screw <6
L oLt
110054

 M325 screw x5
D ISGE T
110008

5.8 ball connector 4
0 iE
210003

4.8 Copper hex ball <7
m RN AT
310055
5 Rail post <2

- RS
310029

—_—

DA

———
—
p——if

il

—
i—

HELAREELV T

][O 4.8 4.5 copper ball connector > 11
310054

2X9.8 pinx3
I = Hhi

110046

2%9.8 pin X9
—/— i

110017

23 11.8 pin x4
| | i

110019

222 shaft (2
fiEie
310047

0

25220 arm shaft <2
R RS
310046

2.5 46 arm shaft <4
i i

3%5%0.2 spacer <2
nfa)
820013

3X6X0.5 spacer X5
By
110047

57 0.3 spacer 1
®H
820020

3X8X0.5 spacerx 1
42
110048

10 X12X0.35 spacer X6

il
il

820024

Diff. spring > 1
m BEHR
310032

M4 Wheel nut <4
G 1Eang
110015

R-clip<8
RAZD
110016

Diff. plate X2
i3 L
310033

RN

Bevel gear-long shaft > 1
RiE e
310030

o =

Steel CVA universal shaft 44 <4
RBCVAINEHD 44
310051

Steel ball 1.5 <8
O Wik 1.5
120008

Steel ball 3.0 <10

Q W% 3.0

110020

—

Bevel gear-short shaft.< 1
gL
310031

Wheel axle <4
M HE T
310006

U

Coil spring 28mm (gold) = 4
B 28mm (&)
210144-2

L1 it

Piston rod =<4
g T
310008

()@

Cylinder cap ~< 4
EEERGE b
210057

Rod guide cap ~ 4
JBRER Ti5
210057

Damper retainer ~ 4
it st e
820079

Qil seal <4
BT E
130004

O

Rod guide(BK) x4
EEEREE TERER(R)
230037BK

(1 HRAAA

|
LRLLES

Damper cylinder <4
BERRIE) B

210071

Piston (BK) x4
BEEEERE (R)
230037BK

©

Damper adjuster 4
BERREE AT
820079

10.8 0.9 O-ring <4
QR
130032

©

Damper O-ring P3 4
BERIE O
130023

)

E-clip %10
ER440
110013

Spring retainer <4
HEEIERIS
310053

XXX-DS 4




@/\%—

!
By 455 S
O %’ O @ /\
0 — — o o
=5 : p=ge] O O O —Cl-l
O O o Q)
T o o—Jol—=0 e o—Jol—0 \
O e SPEED TEcHmeLeE /[ 30 o—of L ___ o0 2
j"“_ F_F. _-11‘-""‘"--.._...--""".’-_ _"'--..________“-r-‘_____._.--"_ -‘-‘""--..___.--""-'.- _"""q,
0 — o] | [ ——= = ]| | o 2=
| ] 1 | e, e ————————— 1 1 1 1
ey Q — f 3 = )
s O = ol =& MST 2014 “o Qo 5 o ©
| e—
(@) 0
L[] ©
C C ” 7 Mﬂ ’
XXX Upper deck & battery strap XXX lower beck i O
XXX ZiRa Wi XXX EE . ) \ ; Q
210100 210099 O e .
/"gf\//_,___ﬂ_.-‘*’,.—-‘-"’f"'_#—
@ @)=
ﬁ TS i X6 %2
Orl (¢X )=
Q — = ©
I_ *1 *1
XXX Eccentric motor mount set
XXX BT R XXX Adjuster & servo mount set <2
210093 XXX Gear dust cover & brace XOOK KPS (FIARM A
XXX v fn BER S A i 210095
210097
o) "\

CS-R tire <X 4
CS5-R RLEERS
101026

XXX Wide rear damper stay
XXX TR BRI
230003

XXX Front damper stay
XXX Al
230001

Joint set <2
HArl
210040

¥XX-DS §




Bumper
FrtEiaiR
130020

HT Upper arm

KPPl Upright set

o

0.8 X 26 Reinforced adjuster set

Lower arm mount +2.5 <1
THEREEE 425
210086

5 <11 Ball bearing < 4
B
120011

5 <10 Ball bearing <3
S
120002

HT e KPI| &gEesH nEq b R eERH
210058 210060 210031
\x f/( |!ﬁ-——|
. nr r 1 |
\ 0
2 — .
- \L,, I I
RM Bevel gear dust cover X2 | | O
EEHEhER @ HT Lower arm
210030 HT &
, 210054
HT rear lower arm & wheel hub <2
HT & T8 & &g
210055
O -0.5 O | L
Lower arm mount -0.5 < 1 U
TEEE -0.5 7= Z~ 4
210083
ol| +0.5 |[]O \\
6.2 X2 Sponge X3 102<15 Ball bearing <8 8 X 14 Ball bearing X2 i \
Lower arm mount +0.5 X 2 yalisss FEA FEAA T
THEEE +0.5 130021 120001 120007
210084
- | — k\h_
pEr———
[ o[ +25 [[o || A
o

Bevel gear box set X2

B [EER
210041

XXX-DS 6




GDDDDDGDDDDGDGGDD)

GDDDDDGDDDDGDQDDD)

)

C0O000C0O000O00000

FEDGDUGGDGGGGG

C PARTS - bumper set
C PARTS - Bhyrteig
210002

dl

XXX Alum. propeller shaft><1
B Ech{Ns
210219

Brake calipers
LA RS
210145

00 0O
o [ TITo

Gear box cover set
B e
210039

]

=

© © ©

Shaft bush & spacer set (white)

TR (8)
210063W

X4

x4

X2

© © ©

X2

X2

I
il
O oTi
I

| I
O{0, O

HT Gear box cover set
HT E&¥a 248
210064

© ©

Rail pulley spacer set(BK)
RS AHE(R)
210037BK

Servo horn set (long)(23T/25T)
AR ERAE HH(E) (23T /25T)
210033

Gear holder steering rail set
bR B R e
210042

Spur gear 48P-74T
S EiEE 4BP-74T
210096

AN

Bevel gear set (34-18)
R ERHE(34-18)

Spool parts set

210062
i%

Bevel gear set (40-16)
R (40-16)
210025

Wheel hubs w/disc shape
A e e
210043

¥XX%-DsS T




PARTS CODE
110001  Round head screw M3 6 (10) 110045  Round head screw M2 <8 (partial thread) (6) 130021  Sponge 6.5:<2 (10) 210058  HT Upper arm 230001 XXX Front damper stay
110002 Round head screw M3 8 (10) 110046  Shaft 2:<9.8 (8) 130032  Damper cap O-ring (10} 210060  KPI Upright set 230003 XX Wide rear damper stay
110003 Round head screw M2.5 <6 (8) 110047  Spacer 3X6X0.5 (8) 130034  Sponge 20801 (4) 210063W Shaft bush & spacer set (white) 310006  Wheel axle (2)
110004 Round head screw M2 < 4 (6) 110048 Spacer 3X8x0.5(8) 130036 Tools 210064  HT Gear box cover set 310008  Piston rod (4)
110005  Countersunk screw M3 <8 (10) 110051  Flat head screw M35 (5) 210002 C PARTS - bumper set 210069  Lightweight bevel gear set 34-18 310029  Rail post (2)
110008  Set screw M3:<25 (6) 110054  Set screw M3 <8 (10) 210003 D PARTS - ball connector 210071 Damper cylinder (2) 310030 Bevel gear - long arbor
110012  Flat head screw M3 <11 (10) 110061 Round head screw M3 <14 (6) 210025  Bevel gear set 40-16 210081 Spacer 5X8%2.5 (4) 310031 Bevel gear - short arbor
110013  E-clip 2.0 (10} 110067  Setscrew M2.52.5 (6) 210030 RM Bevel gear dust cover 210082  Piston spacer set 310032  Diff. screw & spring set
110015  Flange nut M4 (4) 110076  Round head screw M3 <25 (8) 210031  Reinforced adjuster set 5.8% 26 210083  Lower arm mount -0.5 310033  Diff. plate (2)
110016 R-clip 6.0 (10) 120001  Ball bearing 10:<15 (4) 210033  Servo horn set (long) (23T/25T) 210084  Lower arm mount +0.5 310046  Arm shaft 2520 (2)
110017  Shaft2x9.8 (10) 120002 Ball bearing 510 (4) 210037BK Rail pulley spacer set (BK) 210086  Lower arm mount +2.5 310047  Armshaft 2022 (2)
110019  Shaft 2:<11.8 (5) 120007  Ball bearing 8 14 (2) 210039  Gear box cover set 210095 XXX Adjuster & servo mount set 310048  Arm shaft 2.5 46 (4)
110020 Steel ball 3.0 (13) 120008  Thrust bearing 2.5+6 210040  Joint set 210096 Spur gear 48P-74T 310051 CVA Swing shaft 44 (2)
110026 Round head screw M3 10 (10) 120011  Ball bearing 511 (4) 210041  Bevel gear box set 210097 XXX Gear dust cover & brace 310053  Spring retainer (red) (2)
110029 Round head screw M3 12 (8) 130001  Damper O-ring P3 (red) (10} 210042  Gear holder steering rail set 210098 XXX Eccentric motor mount set 310054  Copper ball connector 4.8 4.5 (4)
110035  Set screw M3 <3 (6) 130004  Qil seal (4) 210043  Wheel hubs w/disc shape 210099 XK Lower deck 310055  Copper hex ball 4.8 (4)
110038 Cap screw M1.6:<4 (10} 130006  Double sided tape(5) 210054  HT Lower arm 210100 XXX Upper deck & battery strap 820013  Spacer 3:x5:<0.2 (8)
110041 Countersunk screw M3 <5 (10) 130008  Black grease 210055  HT Rear lower arm & wheel hub 210144-2 Coil spring set 28mm (medium) (gold) (2) 820020 Spacer 5x7:<0.3(8)
110042  Countersunk screw M2 <6 (6) 130009  Damper oil #300 210056  Spool parts set 210145  Brake calipers (4) 820024  Spacer 1012:X0.3 (8)
110044  Round head screw M2 <6 (8) 130020 Bumper (B) 210057  Damper cap set 210219R XXX Alum. propeller shaft (red) 820079  Damper plastic maintenance set (2)
OPTION PARTS CODE
210115R  Alum. damper set (red) (4) 210227R XX Alum. upper deck support (red) 210288 XXX Reinforced bevel diff. assembly 210416R  FXX/XXX-D S Alum. lower arm mount set (red) 820060R  HT Alum. front lower arm set (red)
210142R  Alum. bumper support (red) 210228R XX Alum. connecter (red) 210323R XXX Alum. gear box cover set (HT-F) (red) 210456  XXX-D S Ball connector set 820064R  HT Alum. rear lower arm set (red)
210143  Alum. wheel hubs 6mm (brake disc shaped) 210230R XXX Alum, spur gear holder (red) 210353  FXX Alum. ball diff. 210457R  XXX-D S Turnbuckle shaft set (red) 820076R  Alum. short servo mount set (red)
210144  Coil spring set 28mm 210232 X304 Alum, steering rail set 210354R  HT Alum. rear upright (red) (2) 820005  Steel CVD great angle universal shaft 44 (2) 820089  Alum. adjustable shock upper end (4)
210145R  Brake calipers (red) (4) 210234R XX Alum. gear box cover (red) 210357  XXX-HT Rear stabilizer set 820029R  KPI Alum. upright (red) (2)
210213 XXX Carbon front damper stay 3.5 210238  Alum. propeller shaft joint (2) 210379  Rear bumper 820043R  Alum. hex. wheel hubs Smm (red) (4)
210215 XXX Carbon upper deck 2.5 210257TR  XXX-D PRO Alum. gear box (red) 210381  Car body post set 820044R  Alum. hex. wheel hubs 4mm (red) (4)
210221R XXX Alum. one way unit (RM) (red) 210261 XXX Carbon rear damper stay (widen) 210399R XXX Alum. lightweight propeller shaft set (red) 820046R  Alum. damper retainer (lower type) (4) (red)
210223R XXX Alum. spool unit (red) 210282  MST Diffuser 210410R XXX Alum. slide rack steering set (red) 820057R  Adjustable alum. suspension mount(-0.5-+1.0){red)
2B o AR5k
110001 FAEF MR M3 X6 (10) 110045  FEEEERINER M2:<8 (3EF) (6) 130021 72k 6,52 (10) 210058 HT L% 230001 HKOOK ke RS
110002  AAHEEEESE M3<8 (10) 110046 il 2X9.8 (B0 (8) 130032 #®ESHOIR (10) 210060 KPI &E#H 230003 XXX RfEaEmE
110003 A A% MFELEE M2.56 (8) 110047 8H 3X6:X0.5(8) 130034 B2 20X 80X1 (4) 210063W #EERAH (5) 310006  WmEEHT (2)
110004 A AHEEEEE M2 4 (6) 110048 25 3X8X05(8) 130036 IRz 210064  HTH##E %538 310008  EEERRG (4)
110005  RAIEEEEE M348 (10) 110051 TR M3 <5 (5) 210002 C PARTS-hfiitkid 210069 ¥ dpdE 34-18 310029 HEIMEHE (2)
110008  RALLAEEE M3 <25 (8) 110054  F<ALE{IEE M3 <8 (10) 210003 DPARTS 210071  EEREE (2) 310030 @B
110012 +ERIEEEE M3 11 (10) 110061 7 EERARER M3 <14 (8) 210025 SEiE 40-16 210081 EBE 5825 (4) 310031 2 R K5
110013  EH1 2.0 (10) 110067 AR M2.5x2.5 (6) 210030 RMEEEER 210082 EEZEERR#E 310032  JEE AR
110015 MiReEi M4 (4) 110076 /<M [EEESER M3+ 25 (8) 210031  @{cirigERil 6.8X26 210083  THEE-0.5 310033 EBEEIE (2)
110016 Ri% 6.0 (10) 120001  EBH 1015 (4) 210033 {EipssaeH#E-8 (23T/25T) 210084 THEE+0S5 310046 HEEE25%20(2)
110017 HhsH 2:9.8 (10) 120002 £B# 510 (4) 210037BK #Awiiet~#E(R) 210086 T E +2.5 310047 W HEEE 2022 (2)
110018 i 2x11.8(5) 120007 #8314 (2) 210039 &% L& 210095  XOCL R & GRREREE 310048  HWHEE 2.5 46 (4)
110020 ZEifE 3.0 (13) 120008 IEHEIEH 2546 210040  mErrs 210096 FEREE 48P-74T 310051 CVA{RIHE 44 (2)
110026  AE¥EEEEE M310 (10) 120011 BHES5X114) 210041  SEEEEsE 210097 XK aiEEn EE R Aslsae 310053 EBEEIEERE (3D (2)
110029  FRAFEEESE M3 <12 (6) 130001  MHEZRCE P3 () (10) 210042  EERESHIhE 210098 X0 B0 BiREE 310054 HFERAFANIIGE 4.8:X4.5(4)
110035  SALLGEEE M3 <3 (6) 130004 EEEE(4) 210043  BASARES 210099  XOOX ERE 310055 RN AIE 4.5 (4)
110039 S EETEEEE M1.6<4 (10) 130006 MM mEE (5) 210054 HT T 210100 YOO Z#ei & WmtEiRE 820013 BE 345x0.2(8)
110041 FA TR M35 (10) 130008 2 HEaW 210055 HT & TREE&RE 210144-2 BEEE 28mm () (&) (2) 820020 B8R 5X7X03(8)
110042 A ANEREEEE M246 (6) 130000 & & #300 210056  HFPmIdSCer 210145  MEEE-RaH (4) 820024 #H 10X12X0.3 (8)
110044  AA¥EGEEME M2 X6 (6) 130020  Fhifa (B) 210057 &R - Tl 210219R YOO faS & Pmid (1) 820079  BEERHD (2)
S cn B ik
210115R &S & MERdl (RD) (4) 210227R XXX i8S B E (K1) 210288 XXX @fbdidmniis 210416R  FXX00-D S =HiasE THREW E (K1) 820060R HT f&S &80 T4 (RI)
210142R 85 &R £ (R1) 210228R  XOOK IG5 &S5 (#) 210323R XXX i85 &% 88 (HT-F) (31) 210456 XXX-D S SN IRanE 820064R HT 85 & & T (K)
210143  BE5&7AEE 6mm (MREERAY) 210230R XX RS & BARRE (A1) 210353 FXX S &REEESE 210457R  XXX¥-D S 2 Hr[IBAEE (&) B820076R 85 & BFEAREEEESE (41)
210144 B ENHHE 28mm 210232  XO(ias & Mmmnag 210354R HT #&&&®BE (k) (2) 820005 BRCAECYDETH 44 (2) 820089 RS EEREICNE LEE (4)
210145R  #id R (WMD) (4) 210234R XXX iaS & b8 (R 210357  XOOL-HT &iniEisE B820029R KPIfEE & (/) (2)
210213 XXX meiiafmae 3.5 210238 RS E&lER (2) 210379  #HHiR 820043R &&= AEE Smm (§1) (4)
210215 XO{ Ml K 25 210257R  XXX-D PRO i8& &8 198 (51) 210381  WfEHHE 820044R A& &7 HERE 4mm (L) (4)
210221R XXX fB&&p) R () (%) 210261 XX HEEEaERe (n|) 210399R XXX fa&EH B ch®ana (5D 820046R A& &WHE (FRER) (4) (5D
210223R XXX f8& &0k (£) 210282  MST &Eig 210410R XXX fa& =MmR#hal (§0) 820057R RlATNIAS & E (-0.5-+1.0) (KD
026087

Please add color remark for () part number.

>< >< x- I ) 53 EXPLODED = e.q. 210122R for Red (210123) Color Fit Remark 7
MANUAL vwWwwWw\wW.rc-rstc.com A el Red 1 S
1/10 SCALE RC HIGH PERFORMANCE DRIFT CAR #: 210123R for 12 (210123) Silver i S IMax SPEED TECHNOLOGY




	XXX-D-S-爆炸說明_頁面_1
	XXX-D-S-爆炸說明_頁面_2
	XXX-D-S-爆炸說明_頁面_4
	XXX-D-S-爆炸說明_頁面_5
	XXX-D-S-爆炸說明_頁面_6
	XXX-D-S-爆炸說明_頁面_7
	XXX-D-S-爆炸說明_頁面_8

